AVSPARE.COM
parts catalog

364-6470 LINES GP-HYDRAULIC S/N Z4D504-UP PART OF 364-7965 PLATFORM GP 993K WHEEL LOADER




HYDRAULIC SYSTEM

LINES GP-HYDRAULIC
 
#SEBP57910880
 

364-6470: LINES GP-HYDRAULIC

364-6470 LINES GP-HYDRAULIC
S/N Z4D504-UP
PART OF 364-7965 PLATFORM GP
i06277550 SEBP5791
  For full view, you need register

Parts for your 993K WHEEL LOADER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 5I-4376 [1] FITTING  
2. 6E-6550 [1] GAUGE AS-LIQUID LEVEL  
  8F-3469 [4] SEAL-O-RING  
  121-7958 [2] BOLT-MOUNTING (1/2-20X1.75-IN)  
3. 112-1817 C [1] VALVE-BALL  
4. 124-0689 [2] ADAPTER  
5. 203-7959 [1] ADAPTER-PIPE  
6. 250-1417 C [1] ELBOW AS  
  3J-1907 [1] SEAL-O-RING  
  6V-8397 [2] SEAL-O-RING  
  250-1416 [1] ELBOW  
7. 364-6469 I [2] HOSE AS  
8. 395-1141 [1] VALVE GP-RELIEF  
  395-1140 J [1] VALVE GP-RELIEF  
9. 439-2488 C [1] TUBE AS  
10. 439-2493 C [1] TUBE AS  
11. 439-2498 C [1] TUBE AS  
12. 439-2499 C [1] TUBE AS  
13. 442-8923 C [1] PLATE AS  
14. 453-7251 C [1] TUBE AS  
15. 453-7267 CI [1] HOSE AS  
16. 453-8568 C [1] TUBE AS  
17. 453-9361 CI [1] HOSE AS  
18. 459-5748 C [1] TUBE AS  
19. 462-2049 C [1] TUBE AS  
20. 039-8557 C [8] WASHER (13X26X6-MM THK)  
21. 148-8336 [1] CONNECTOR AS  
  3J-1907 [1] SEAL-O-RING  
  6V-8397 [1] SEAL-O-RING  
  6V-8636 [1] CONNECTOR  
22. 148-8365 [1] ELBOW AS  
  3J-1907 [1] SEAL-O-RING  
  6V-8398 [1] SEAL-O-RING  
  8T-6876 [1] ELBOW  
23. 148-8367 [2] ELBOW AS  
    (EACH INCLUDES)
  6V-8397 [1] SEAL-O-RING  
  6V-9850 [1] ELBOW  
24. 148-8377 [1] ELBOW AS  
  6V-8397 [2] SEAL-O-RING  
  6V-8980 [1] ELBOW  
25. 148-8378 [3] ELBOW AS  
    (EACH INCLUDES)
  3J-1907 [1] SEAL-O-RING  
  6V-8397 [1] SEAL-O-RING  
  6V-8724 [1] ELBOW  
26. 148-8387 [1] ELBOW AS  
  6V-8400 [1] SEAL-O-RING  
  6V-9855 [1] ELBOW  
27. 148-8412 [1] REDUCER AS  
  6V-8398 [1] SEAL-O-RING  
  6V-8944 [1] REDUCER  
28. 148-8435 C [2] TEE AS  
    (EACH INCLUDES)
  3J-1907 [1] SEAL-O-RING  
  6V-8397 [2] SEAL-O-RING  
  6V-8781 [1] TEE  
29. 150-3074 C [1] ORIFICE AS  
  3J-1907 [1] SEAL-O-RING  
  6V-8397 [1] SEAL-O-RING  
  110-5266 [1] ORIFICE (1.6-MM)  
30. 153-6246 [1] TEE AS  
  6V-8397 [3] SEAL-O-RING  
  7X-0820 [1] TEE  
31. 216-9199 [1] UNION AS  
  5K-9090 [1] SEAL-O-RING  
  6V-8400 [1] SEAL-O-RING  
  9X-2317 [1] UNION  
32. 222-7344 C [1] PIN  
33. 397-9301 C [1] WASHER-HARD (11.5X20X15-MM THK)  
34. 336-7048 [1] PIN  
35. 369-1052 L [1] CYLINDER GP-HYDRAULIC  
37. 4L-6943 [4] RING-RETAINING  
38. 5P-9297 C [1] CLIP (LOOP)  
39. 6V-8397 C [5] SEAL-O-RING  
40. 6V-9168 [4] NUT (11/16-16-THD)  
41. 6V-9172 [1] NUT (1-7/16-12-THD)  
42. 6V-9834 [1] CAP  
43. 7Y-3173 CM [4] SCREW-BUTTON HEAD (M4X0.7X12-MM)  
44. 8T-4121 C [1] WASHER-HARD (11X21X2.5-MM THK)  
45. 8T-4183 CM [8] BOLT (M12X1.75X40-MM)  
46. 8T-4196 CM [1] BOLT (M10X1.5X35-MM)  
47. 7X-2534 CM [2] BOLT (M6X1X50-MM)  
48. 9X-6579 [1] NUT-ORIFICE (7/16-12-THD)  
49. 9X-8256 C [6] WASHER (6.6X12X2-MM THK)  
   
    AVAILABLE REPAIR KIT(S):
  120-9047 J [1] KIT-SEAL  
  484-5528 L [1] KIT-SEAL (HYDRAULIC CYLINDER)  
    (INCLUDES WEAR RINGS, PISTON SEAL, O-RING SEALS, BACKUP RING, ROD SEAL & WIPER SEAL)
  C   CHANGE FROM PREVIOUS TYPE
  I   REFER TO HYDRAULIC INFORMATION SYSTEM
  J   KIT MARKED J SERVICES PART(S) MARKED J
  L   KIT MARKED L SERVICES PART(S) MARKED L
  M   METRIC PART
 
#SEBP57910881
 

491-3204: LINES GP-HYDRAULIC

491-3204 LINES GP-HYDRAULIC
S/N Z4D701-UP
PART OF 353-4030 HYDRAULIC AR
i07030554 SEBP5791
  For full view, you need register

Parts for your 993K WHEEL LOADER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 7X-3391 [8] WASHER-HARD (13.5X32X6-MM THK)  
2. 8T-4139 M [8] BOLT (M12X1.75X30-MM)  
3. 357-3713 I [1] HOSE AS  
4. 357-3716 I [1] HOSE AS  
5. 419-0859 [2] SCREEN GP-HYDRAULIC (HYDRAULIC OIL)  
    (EACH INCLUDES)
  376-8222 [1] HOUSING AS-OIL FILTER  
  155-9644 [1] SEAL  
  365-2295 [1] KIT-O-RING  
    (INCLUDES O-RING & BACKUP RING)
  367-5991 [1] PLUG-PORT  
  396-9124 [1] FILTER (SCREEN)(HYDRAULIC OIL)  
6. 491-3205 [2] PLATE  
7. 099-0169 M [16] BOLT (M16X2X55-MM)  
8. 1P-3705 [4] SEAL-RECTANGULAR  
9. 5P-8077 [8] FLANGE-HALF  
10. 7X-2553 M [8] BOLT (M16X2X40-MM)  
11. 9X-8257 [24] WASHER (17.5X30X3.5-MM THK)  
  I   REFER TO HYDRAULIC INFORMATION SYSTEM
  M   METRIC PART
 
#SEBP57910882
 

352-5280: LINES GP-HYDRAULIC FAN

352-5280 LINES GP-HYDRAULIC FAN
S/N Z4D1-700
PART OF 353-4030 HYDRAULIC AR
i04895751 SEBP5791
  For full view, you need register

Parts for your 993K WHEEL LOADER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 200-6345 [6] SADDLE-MOUNTING (DUAL SWIVEL)  
2. 204-2281 [12] STRAP-CABLE  
3. 246-2848 I [1] HOSE AS  
4. 246-2852 [1] TUBE AS  
5. 246-2861 I [1] HOSE AS  
6. 246-2871 I [1] HOSE AS  
7. 246-2876 I [1] HOSE AS  
8. 251-7557 [1] MANIFOLD  
9. 253-3450 Y [1] VALVE & MTG GP-MAKEUP (HYDRAULIC FAN)  
10. 254-6213 [1] BRACKET  
11. 258-0754 [1] MANIFOLD GP-CONTROL  
12. 359-7687 I [1] HOSE AS  
13. 359-7694 I [1] HOSE AS  
14. 359-7695 I [1] HOSE AS  
15. 359-7696 I [1] HOSE AS  
16. 359-7697 I [1] HOSE AS  
17. 359-7698 I [1] HOSE AS  
18. 359-7699 I [1] HOSE AS  
19. 359-7700 [1] TUBE AS  
20. 362-6235 [1] TUBE AS  
21. 362-6236 I [1] HOSE AS  
22. 362-6237 Y [2] FILTER & MTG GP-HYDRAULIC  
23. 363-0205 [1] TUBE AS  
24. 363-0206 [1] TUBE AS  
25. 363-0207 I [1] HOSE AS  
26. 363-0208 Y [1] VALVE & MTG GP-HYDRAULIC FAN  
27. 9X-8257 [8] WASHER (17.5X30X3.5-MM THK)  
28. 160-0012 [1] CLIP (SLOT)  
29. 160-0013 [1] CLIP (TAB)  
30. 1P-3704 [1] SEAL-RECTANGULAR  
31. 1P-3705 [5] SEAL-RECTANGULAR  
32. 1P-4578 [2] FLANGE-HALF  
33. 1P-4579 [30] FLANGE-HALF  
34. 1P-4582 [6] FLANGE-HALF  
35. 1P-5767 [2] FLANGE-HALF  
36. 4J-0522 [1] SEAL-O-RING  
37. 4J-0524 [15] SEAL-O-RING  
38. 4J-0527 [3] SEAL-O-RING  
39. 4J-5267 [1] SEAL-O-RING  
40. 4S-1962 [4] CLIP (LOOP)  
41. 5H-4018 [1] COVER  
42. 5K-9090 [3] SEAL-O-RING  
43. 5P-1076 [4] WASHER-HARD (13.5X30X4-MM THK)  
44. 5P-7468 [3] CLIP (SLOT)  
45. 5P-7469 [3] CLIP (TAB)  
46. 5P-8077 [4] FLANGE-HALF  
47. 5P-8444 [1] GROMMET (37-MM ID)  
48. 6V-1875 [1] GROMMET  
49. 6V-4349 [1] GROMMET  
50. 7Y-4038 [2] CLAMP-HALF  
51. 7Y-4039 [2] CLAMP-HALF  
52. 8C-3205 [2] FLANGE-HALF  
53. 8F-4028 [1] SPACER (13.5X19X6.35-MM THK)  
54. 8T-2525 [1] GROMMET  
55. 8T-4121 [16] WASHER-HARD (11X21X2.5-MM THK)  
56. 8T-4136 M [7] BOLT (M10X1.5X25-MM)  
57. 8T-4139 M [8] BOLT (M12X1.75X30-MM)  
58. 8T-4140 M [8] BOLT (M16X2X60-MM)  
59. 8T-4183 M [68] BOLT (M12X1.75X40-MM)  
60. 8T-4184 M [4] BOLT (M12X1.75X45-MM)  
61. 8T-4186 M [4] BOLT (M10X1.5X40-MM)  
62. 8T-4194 M [4] BOLT (M12X1.75X50-MM)  
63. 8T-4195 M [1] BOLT (M10X1.5X30-MM)  
64. 8T-4196 M [4] BOLT (M10X1.5X35-MM)  
65. 8T-4223 [89] WASHER-HARD (13.5X25.5X3-MM THK)  
66. 8T-4956 M [5] BOLT (M12X1.75X35-MM)  
67. 8T-5412 M [4] BOLT (M12X1.75X140-MM)  
  I   REFER TO HYDRAULIC INFORMATION SYSTEM
  M   METRIC PART
  Y   SEPARATE ILLUSTRATION
 
#SEBP57910883
 

352-5485: LINES GP-HYDRAULIC FAN

352-5485 LINES GP-HYDRAULIC FAN
S/N Z4D1-UP
PART OF 352-5375 HYDRAULIC AR-FAN
i04896018 SEBP5791
  For full view, you need register

Parts for your 993K WHEEL LOADER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 103-0010 [3] BRACKET AS  
2. 114-1374 [1] SUPPORT  
3. 180-9616 [1] SPACER  
4. 197-8940 [1] CONNECTOR AS  
  2M-9780 [1] SEAL-O-RING  
  7J-9108 [1] SEAL-O-RING  
  8T-1576 [1] CONNECTOR  
5. 200-6345 [1] SADDLE-MOUNTING (DUAL SWIVEL)  
6. 204-2281 [2] STRAP-CABLE  
7. 246-2851 I [1] HOSE AS  
8. 246-2853 I [1] HOSE AS  
9. 304-3298 I [1] HOSE AS  
10. 362-6228 I [1] HOSE AS  
11. 362-6231 I [1] HOSE AS  
12. 362-6232 I [1] HOSE AS  
13. 362-6233 I [1] HOSE AS  
14. 362-6238 [1] MANIFOLD  
15. 362-6240 [1] PLATE  
16. 363-0203 I [1] HOSE AS  
17. 148-8318 [1] CONNECTOR AS  
  3K-0360 [1] SEAL-O-RING  
  6V-8397 [1] SEAL-O-RING  
  6V-8634 [1] CONNECTOR  
18. 148-8361 [1] ELBOW AS (90-DEG)  
  3J-7354 [1] SEAL-O-RING  
  6V-8397 [1] SEAL-O-RING  
  6V-9200 [1] ELBOW  
19. 148-8376 [1] ELBOW AS  
  6V-8983 [1] ELBOW  
  6V-9746 [1] SEAL-O-RING  
20. 148-8417 [1] REDUCER AS  
  6V-8397 [1] SEAL-O-RING  
  6V-8941 [1] REDUCER  
21. 155-3624 [1] PLUG AS  
  3J-7354 [1] SEAL-O-RING  
  9S-4182 [1] PLUG (7/16-20-THD)  
22. 164-5574 [1] TEE AS  
  3D-2824 [1] SEAL-O-RING  
  6V-8784 [1] TEE-FACE SEAL  
  6V-9746 [2] SEAL-O-RING  
23. 1P-3704 [5] SEAL-RECTANGULAR  
24. 1P-3705 [2] SEAL-RECTANGULAR  
25. 1P-4584 [2] FLANGE-HALF  
26. 1P-5767 [10] FLANGE-HALF  
27. 2P-1293 [1] LOCKNUT (1-3/16-12-THD)  
28. 5P-1076 [4] WASHER-HARD (13.5X30X4-MM THK)  
29. 5P-7464 [1] CLIP (SLOT)  
30. 5P-7465 [1] CLIP (TAB)  
31. 6J-2680 [1] SEAL-O-RING  
32. 6V-1572 [2] CLIP (SLOT)  
33. 6V-1573 [2] CLIP (TAB)  
34. 6V-1875 [2] GROMMET  
35. 6V-7359 [1] GROMMET (25-MM ID, 37-MM OD)  
36. 7X-7729 [4] WASHER (11X25X3-MM THK)  
37. 8T-4121 [7] WASHER-HARD (11X21X2.5-MM THK)  
38. 8T-4136 M [4] BOLT (M10X1.5X25-MM)  
39. 8T-4137 M [1] BOLT (M10X1.5X20-MM)  
40. 8T-4139 M [4] BOLT (M12X1.75X30-MM)  
41. 8T-4183 M [4] BOLT (M12X1.75X40-MM)  
42. 8T-4194 M [16] BOLT (M12X1.75X50-MM)  
43. 8T-4195 M [6] BOLT (M10X1.5X30-MM)  
44. 8T-4223 [24] WASHER-HARD (13.5X25.5X3-MM THK)  
45. 8T-6868 M [4] BOLT (M12X1.75X80-MM)  
46. 9X-6580 [1] NUT (1-3/16-12-THD)  
  I   REFER TO HYDRAULIC INFORMATION SYSTEM
  M   METRIC PART
 
#SEBP57910884
 

352-5500: LINES GP-HYDRAULIC FAN

352-5500 LINES GP-HYDRAULIC FAN -HIGH AMBIENT TEMP COOLING
S/N Z4D1-UP
PART OF 352-5380 HYDRAULIC AR
i04904505 SEBP5791
  For full view, you need register

Parts for your 993K WHEEL LOADER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 103-0010 [3] BRACKET AS  
2. 114-1374 [1] SUPPORT  
3. 197-8940 [1] CONNECTOR AS  
  2M-9780 [1] SEAL-O-RING  
  7J-9108 [1] SEAL-O-RING  
  8T-1576 [1] CONNECTOR  
4. 254-5795 I [1] HOSE AS  
5. 254-5797 I [1] HOSE AS  
6. 304-3298 I [1] HOSE AS  
7. 362-6221 I [1] HOSE AS  
8. 362-6229 I [1] HOSE AS  
9. 362-6230 I [1] HOSE AS  
10. 362-6238 [1] MANIFOLD  
11. 362-6239 I [1] HOSE AS  
12. 362-6240 [1] PLATE  
13. 363-0204 [1] HOSE AS  
14. 148-8353 [1] ELBOW AS  
  3J-1907 [1] SEAL-O-RING  
  6V-8397 [1] SEAL-O-RING  
  6V-9001 [1] ELBOW  
15. 148-8376 [1] ELBOW AS  
  6V-8983 [1] ELBOW  
  6V-9746 [2] SEAL-O-RING  
16. 148-8378 [1] ELBOW AS  
  3J-1907 [1] SEAL-O-RING  
  6V-8397 [1] SEAL-O-RING  
  6V-8724 [1] ELBOW  
17. 148-8417 [1] REDUCER AS  
  6V-8397 [1] SEAL-O-RING  
  6V-8941 [1] REDUCER  
18. 148-8442 [1] TEE AS  
  6V-9746 [2] SEAL-O-RING  
  7M-8485 [1] SEAL-O-RING  
  8T-1685 [1] TEE  
19. 1P-3704 [4] SEAL-RECTANGULAR  
20. 1P-3705 [2] SEAL-RECTANGULAR  
21. 1P-5767 [8] FLANGE-HALF  
22. 1P-7016 [2] FLANGE-HALF  
23. 2P-1293 [1] LOCKNUT (1-3/16-12-THD)  
24. 5P-1076 [4] WASHER-HARD (13.5X30X4-MM THK)  
25. 5P-7468 [1] CLIP (SLOT)  
26. 5P-7469 [1] CLIP (TAB)  
27. 5P-8077 [2] FLANGE-HALF  
28. 6V-1572 [2] CLIP (SLOT)  
29. 6V-1573 [2] CLIP (TAB)  
30. 6V-1875 [2] GROMMET  
31. 6V-4349 [1] GROMMET  
32. 7X-7729 [3] WASHER (11X25X3-MM THK)  
33. 8T-4121 [8] WASHER-HARD (11X21X2.5-MM THK)  
34. 198-4780 [4] WASHER-HARD (17.5X32X8-MM THK)  
35. 8T-4136 M [4] BOLT (M10X1.5X25-MM)  
36. 8T-4137 M [1] BOLT (M10X1.5X20-MM)  
37. 8T-4139 M [4] BOLT (M12X1.75X30-MM)  
38. 8T-4184 M [8] BOLT (M12X1.75X45-MM)  
39. 8T-4193 M [4] BOLT (M16X2X50-MM)  
40. 8T-4194 M [8] BOLT (M12X1.75X50-MM)  
41. 8T-4195 M [6] BOLT (M10X1.5X30-MM)  
42. 8T-4223 [16] WASHER-HARD (13.5X25.5X3-MM THK)  
43. 9X-4611 [1] SEAL-O-RING  
44. 9X-6580 [1] NUT (1-3/16-12-THD)  
45. 9X-8257 [4] WASHER (17.5X30X3.5-MM THK)  
46. 8T-4140 M [4] BOLT (M16X2X60-MM)  
47. 204-2281 [2] STRAP-CABLE  
48. 200-6345 [1] SADDLE-MOUNTING (DUAL SWIVEL)  
  I   REFER TO HYDRAULIC INFORMATION SYSTEM
  M   METRIC PART
 
#SEBP57910885
 

491-3200: LINES GP-HYDRAULIC FAN

491-3200 LINES GP-HYDRAULIC FAN
S/N Z4D701-UP
PART OF 353-4030 HYDRAULIC AR
i07030544 SEBP5791
  For full view, you need register

Parts for your 993K WHEEL LOADER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 8T-4139 M [12] BOLT (M12X1.75X30-MM)  
2. 246-2848 I [1] HOSE AS  
3. 246-2852 [1] TUBE AS  
4. 246-2861 I [1] HOSE AS  
5. 246-2871 I [1] HOSE AS  
6. 246-2876 I [1] HOSE AS  
7. 251-7557 [1] MANIFOLD  
8. 253-3450 Y [1] VALVE & MTG GP-MAKEUP (HYDRAULIC FAN)  
9. 254-6213 [1] BRACKET  
10. 258-0754 [1] MANIFOLD GP-CONTROL  
11. 359-7687 I [1] HOSE AS  
12. 359-7694 I [1] HOSE AS  
13. 359-7695 I [1] HOSE AS  
14. 359-7696 I [1] HOSE AS  
15. 359-7697 I [1] HOSE AS  
16. 359-7698 I [1] HOSE AS  
17. 359-7699 I [1] HOSE AS  
18. 359-7700 [1] TUBE AS  
19. 362-6235 [1] TUBE AS  
20. 362-6236 I [1] HOSE AS  
21. 363-0205 [1] TUBE AS  
22. 363-0206 [1] TUBE AS  
23. 363-0207 I [1] HOSE AS  
24. 363-0208 Y [1] VALVE & MTG GP-HYDRAULIC FAN  
25. 419-0859 [2] SCREEN GP-HYDRAULIC  
    (EACH INCLUDES)
  376-8222 [1] HOUSING AS-OIL FILTER  
  155-9644 [1] SEAL  
  365-2295 [1] KIT-O-RING  
    (INCLUDES O-RING & WASHER-BACKUP)
  367-5991 [1] PLUG-PORT  
  396-9124 [1] FILTER (SCREEN)  
26. 491-3201 [2] BRACKET  
27. 099-0169 M [16] BOLT (M16X2X55-MM)  
28. 148-8411 [1] PLUG AS  
  3K-0360 [1] SEAL-O-RING  
  9S-4185 [1] PLUG (3/4-16-THD)  
29. 160-0012 [1] CLIP (SLOT)  
30. 160-0013 [1] CLIP (TAB)  
31. 1P-3704 [1] SEAL-RECTANGULAR  
32. 1P-3705 [5] SEAL-RECTANGULAR  
33. 1P-4578 [2] FLANGE-HALF  
34. 1P-4579 [30] FLANGE-HALF  
35. 1P-4582 [6] FLANGE-HALF  
36. 1P-5767 [2] FLANGE-HALF  
37. 200-6345 [6] SADDLE-MOUNTING (DUAL SWIVEL)  
38. 204-2281 [12] STRAP-CABLE  
39. 4J-0522 [1] SEAL-O-RING  
40. 4J-0524 [15] SEAL-O-RING  
41. 4J-0527 [3] SEAL-O-RING  
42. 4J-5267 [1] SEAL-O-RING  
43. 4S-1962 [4] CLIP (LOOP)  
44. 5H-4018 [1] COVER  
45. 5K-9090 [3] SEAL-O-RING  
46. 5P-1076 [8] WASHER-HARD (13.5X30X4-MM THK)  
47. 5P-7468 [3] CLIP (SLOT)  
48. 5P-7469 [3] CLIP (TAB)  
49. 5P-8077 [12] FLANGE-HALF  
50. 5P-8444 [1] GROMMET (37-MM ID)  
51. 6V-1875 [1] GROMMET  
52. 6V-4349 [1] GROMMET  
53. 7X-3391 [9] WASHER-HARD (13.5X32X6-MM THK)  
54. 7Y-4038 [2] CLAMP-HALF  
55. 7Y-4039 [2] CLAMP-HALF  
56. 8C-3205 [2] FLANGE-HALF  
57. 8T-2525 [1] GROMMET  
58. 8T-4121 [16] WASHER-HARD (11X21X2.5-MM THK)  
59. 8T-4136 M [7] BOLT (M10X1.5X25-MM)  
60. 8T-4140 M [8] BOLT (M16X2X60-MM)  
61. 8T-4183 M [68] BOLT (M12X1.75X40-MM)  
62. 8T-4184 M [4] BOLT (M12X1.75X45-MM)  
63. 8T-4186 M [4] BOLT (M10X1.5X40-MM)  
64. 8T-4194 M [4] BOLT (M12X1.75X50-MM)  
65. 8T-4195 M [1] BOLT (M10X1.5X30-MM)  
66. 8T-4196 M [4] BOLT (M10X1.5X35-MM)  
67. 8T-4223 [85] WASHER-HARD (13.5X25.5X3-MM THK)  
68. 8T-4956 M [9] BOLT (M12X1.75X35-MM)  
69. 8T-5412 M [4] BOLT (M12X1.75X140-MM)  
70. 9X-8257 [24] WASHER (17.5X30X3.5-MM THK)  
  I   REFER TO HYDRAULIC INFORMATION SYSTEM
  M   METRIC PART
  Y   SEPARATE ILLUSTRATION
 
#SEBP57910886
 

352-5290: LINES GP-LIFT CYLINDER

352-5290 LINES GP-LIFT CYLINDER
S/N Z4D1-UP
PART OF 353-4030 HYDRAULIC AR
i04895749 SEBP5791
  For full view, you need register

Parts for your 993K WHEEL LOADER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 348-7499 I [2] HOSE AS  
2. 348-7505 I [2] HOSE AS  
3. 357-3739 [2] MANIFOLD  
4. 357-5842 I [2] HOSE AS  
5. 357-5845 I [2] HOSE AS  
6. 357-5855 [1] PLATE  
7. 357-5856 [1] PLATE  
8. 512-6391 [1] TUBE AS  
9. 512-6390 [1] TUBE AS  
10. 358-9643 [2] PLATE  
11. 1P-3705 [16] SEAL-RECTANGULAR  
12. 1P-3706 [2] SEAL-RECTANGULAR  
13. 1P-3709 [6] SEAL-RECTANGULAR  
14. 267-8821 [16] WASHER (17X36X12-MM THK)  
15. 5P-0049 [4] COVER  
16. 5P-8077 [32] FLANGE-HALF  
17. 6V-0402 [8] FLANGE-HALF  
18. 7X-2556 M [8] BOLT (M16X2X100-MM)  
19. 7X-2558 M [8] BOLT (M16X2X150-MM)  
20. 7X-2564 M [8] BOLT (M20X2.5X90-MM)  
21. 8T-4122 [64] WASHER-HARD (17X32X3.5-MM THK)  
22. 8T-4123 [16] WASHER (22X35X3.5-MM THK)  
23. 8T-4140 M [56] BOLT (M16X2X60-MM)  
24. 8T-4141 M [8] BOLT (M20X2.5X70-MM)  
25. 8T-4173 M [8] BOLT (M16X2X110-MM)  
26. 8T-4193 M [8] BOLT (M16X2X50-MM)  
27. 9X-8257 [8] WASHER (17.5X30X3.5-MM THK)  
  I   REFER TO HYDRAULIC INFORMATION SYSTEM
  M   METRIC PART
 
#SEBP57910887
 

352-5305: LINES GP-PILOT

352-5305 LINES GP-PILOT
S/N Z4D1-286
PART OF 353-4030 HYDRAULIC AR
i04895747 SEBP5791
  For full view, you need register

Parts for your 993K WHEEL LOADER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 6V-0852 [1] CAP-DUST  
2. 116-9332 I [1] HOSE AS  
3. 148-8420 [1] TEE AS  
  3K-0360 [1] SEAL-O-RING  
  6V-8398 [1] SEAL-O-RING  
  8T-6338 [1] TEE-O-RING PORT  
4. 165-7014 [1] TEE AS  
  3J-1907 [1] SEAL-O-RING  
  4J-5477 [1] SEAL-O-RING  
  8C-3309 [1] TEE  
5. 171-1470 [1] ELBOW  
6. 200-6345 [2] SADDLE-MOUNTING (DUAL SWIVEL)  
7. 277-3097 [4] MOUNT  
8. 300-6554 [1] MANIFOLD  
9. 353-0454 Y [1] FILTER GP-OIL (HYDRAULIC, TRANSMISSION)  
10. 361-0984 [1] BRACKET AS  
11. 361-0986 [1] BRACKET  
12. 361-0987 I [1] HOSE AS  
13. 361-0989 I [1] HOSE AS  
14. 361-0991 I [1] HOSE AS  
15. 361-0992 I [1] HOSE AS  
16. 361-0993 I [1] HOSE AS  
17. 361-0994 I [1] HOSE AS  
18. 361-0995 Y [1] VALVE & MTG GP-PILOT (ACCUMULATOR)  
19. 361-0998 [1] TUBE AS  
20. 361-0999 I [1] HOSE AS  
21. 361-1000 I [1] HOSE AS  
22. 361-7279 I [1] HOSE AS  
23. 361-9725 I [1] HOSE AS  
24. 362-0331 [1] TUBE AS  
25. 067-3045 [4] CLIP (LOOP)  
26. 085-8091 M [4] BOLT (M10X1.5X55-MM)  
27. 148-8327 [1] CONNECTOR AS  
  3D-2824 [1] SEAL-O-RING  
  6V-8637 [1] CONNECTOR  
  6V-9746 [1] SEAL-O-RING  
28. 148-8340 [1] CONNECTOR AS  
  3K-0360 [1] SEAL-O-RING  
  6V-8398 [1] SEAL-O-RING  
  6V-8639 [1] CONNECTOR  
29. 148-8364 [1] ELBOW AS  
  3K-0360 [1] SEAL-O-RING  
  6V-8398 [1] SEAL-O-RING  
  6V-8625 [1] ELBOW  
30. 148-8365 [1] ELBOW AS  
  3J-1907 [1] SEAL-O-RING  
  6V-8398 [1] SEAL-O-RING  
  8T-6876 [1] ELBOW  
31. 148-8390 [1] ELBOW AS  
  2M-9780 [1] SEAL-O-RING  
  6V-8626 [1] ELBOW  
  7J-9108 [1] SEAL-O-RING  
32. 148-8391 [2] ELBOW AS  
    (EACH INCLUDES)
  2S-4078 [1] SEAL-O-RING  
  5K-9090 [1] SEAL-O-RING  
  8T-8987 [1] ELBOW  
33. 148-8444 [1] TEE AS-SWIVEL  
  6V-8398 [2] SEAL-O-RING  
  6V-9837 [1] TEE-SWIVEL  
34. 148-8449 [1] TEE AS-SWIVEL  
  6V-9746 [2] SEAL-O-RING  
  6V-9839 [1] TEE-SWIVEL  
35. 153-6236 [1] REDUCER AS  
  6V-8946 [1] REDUCER  
  6V-9746 [1] SEAL-O-RING  
36. 9L-8781 [8] WASHER (0.406X1.5X0.188-IN THK)  
37. 9X-6772 [1] STRAP-CABLE  
38. 1P-4579 [2] FLANGE-HALF  
39. 204-2281 [4] STRAP-CABLE  
40. 250-1471 [1] TEE AS  
  3J-1907 [1] SEAL-O-RING  
  6V-8398 [1] SEAL-O-RING  
  7J-9108 [1] SEAL-O-RING  
  250-1470 [1] TEE  
41. 4D-9517 [1] CLIP (SLOT)  
42. 4J-0520 [1] SEAL-O-RING  
43. 4J-0524 [3] SEAL-O-RING  
44. 4J-5267 [1] SEAL-O-RING  
45. 5P-1076 [2] WASHER-HARD (13.5X30X4-MM THK)  
46. 5P-4295 [1] CLIP  
47. 6D-4246 [3] CLIP (LOOP)  
48. 6V-9746 [2] SEAL-O-RING  
49. 6V-9828 [1] CAP (ORFS)  
50. 7X-2549 M [2] BOLT (M12X1.75X100-MM)  
51. 7X-7729 [4] WASHER (11X25X3-MM THK)  
52. 8C-3206 [2] FLANGE-HALF  
53. 8M-2770 [2] CLIP (LOOP)  
54. 8T-4121 [16] WASHER-HARD (11X21X2.5-MM THK)  
55. 8T-4136 M [2] BOLT (M10X1.5X25-MM)  
56. 8T-4137 M [4] BOLT (M10X1.5X20-MM)  
57. 8T-4183 M [4] BOLT (M12X1.75X40-MM)  
58. 8T-4184 M [2] BOLT (M12X1.75X45-MM)  
59. 8T-4195 M [4] BOLT (M10X1.5X30-MM)  
60. 8T-4196 M [4] BOLT (M10X1.5X35-MM)  
61. 8T-4223 [8] WASHER-HARD (13.5X25.5X3-MM THK)  
62. 8T-4956 M [2] BOLT (M12X1.75X35-MM)  
63. 8T-6466 M [2] BOLT (M10X1.5X60-MM)  
64. 164-5567 [1] COUPLER AS-QUICK DISCONNECT (MALE)  
  6V-3965 [1] FITTING (QUICK DISCONNECT)  
  214-7568 [1] SEAL-O-RING  
65. 164-5624 [1] ELBOW AS  
  9X-2085 [1] ELBOW  
  3J-1907 [1] SEAL-O-RING  
  6V-8398 [1] SEAL-O-RING  
  I   REFER TO HYDRAULIC INFORMATION SYSTEM
  M   METRIC PART
  Y   SEPARATE ILLUSTRATION
 
#SEBP57910888
 

352-5305: LINES GP-PILOT

352-5305 LINES GP-PILOT
S/N Z4D287-288
PART OF 353-4030 HYDRAULIC AR
i05401098 SEBP5791
  For full view, you need register

Parts for your 993K WHEEL LOADER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 6V-0852 [1] CAP-DUST  
2. 116-9332 I [1] HOSE AS  
3. 148-8420 [1] TEE AS  
  3K-0360 [1] SEAL-O-RING  
  6V-8398 [1] SEAL-O-RING  
  8T-6338 [1] TEE-O-RING PORT  
4. 165-7014 [1] TEE AS  
  3J-1907 [1] SEAL-O-RING  
  4J-5477 [1] SEAL-O-RING  
  8C-3309 [1] TEE  
5. 171-1470 [1] ELBOW  
6. 200-6345 [2] SADDLE-MOUNTING (DUAL SWIVEL)  
7. 277-3097 [4] MOUNT  
8. 300-6554 [1] MANIFOLD  
9. 353-0454 Y [1] FILTER GP-OIL (HYDRAULIC, TRANSMISSION)  
10. 361-0984 [1] BRACKET AS  
11. 361-0986 [1] BRACKET  
12. 361-0987 I [1] HOSE AS  
13. 361-0989 I [1] HOSE AS  
14. 361-0991 I [1] HOSE AS  
15. 361-0992 I [1] HOSE AS  
16. 361-0993 I [1] HOSE AS  
17. 361-0994 I [1] HOSE AS  
18. 361-0995 Y [1] VALVE & MTG GP-PILOT (ACCUMULATOR)  
19. 361-0998 [1] TUBE AS  
20. 361-0999 I [1] HOSE AS  
21. 361-1000 I [1] HOSE AS  
22. 361-7279 I [1] HOSE AS  
23. 361-9725 I [1] HOSE AS  
24. 362-0331 [1] TUBE AS  
25. 067-3045 [4] CLIP (LOOP)  
26. 085-8091 M [4] BOLT (M10X1.5X55-MM)  
28. 148-8340 [1] CONNECTOR AS  
  3K-0360 [1] SEAL-O-RING  
  6V-8398 [1] SEAL-O-RING  
  6V-8639 [1] CONNECTOR  
29. 148-8364 [1] ELBOW AS  
  3K-0360 [1] SEAL-O-RING  
  6V-8398 [1] SEAL-O-RING  
  6V-8625 [1] ELBOW  
30. 148-8365 [1] ELBOW AS  
  3J-1907 [1] SEAL-O-RING  
  6V-8398 [1] SEAL-O-RING  
  8T-6876 [1] ELBOW  
31. 148-8390 [1] ELBOW AS  
  2M-9780 [1] SEAL-O-RING  
  6V-8626 [1] ELBOW  
  7J-9108 [1] SEAL-O-RING  
32. 148-8391 [2] ELBOW AS  
    (EACH INCLUDES)
  2S-4078 [1] SEAL-O-RING  
  5K-9090 [1] SEAL-O-RING  
  8T-8987 [1] ELBOW  
33. 148-8444 [1] TEE AS-SWIVEL  
  6V-8398 [2] SEAL-O-RING  
  6V-9837 [1] TEE-SWIVEL  
34. 148-8449 [1] TEE AS-SWIVEL  
  6V-9746 [2] SEAL-O-RING  
  6V-9839 [1] TEE-SWIVEL  
35. 153-6236 [1] REDUCER AS  
  6V-8946 [1] REDUCER  
  6V-9746 [1] SEAL-O-RING  
36. 9L-8781 [8] WASHER (0.406X1.5X0.188-IN THK)  
37. 9X-6772 [1] STRAP-CABLE  
38. 1P-4579 [2] FLANGE-HALF  
39. 204-2281 [4] STRAP-CABLE  
40. 250-1471 [1] TEE AS  
  3J-1907 [1] SEAL-O-RING  
  6V-8398 [1] SEAL-O-RING  
  7J-9108 [1] SEAL-O-RING  
  250-1470 [1] TEE  
41. 4D-9517 [1] CLIP (SLOT)  
42. 4J-0520 [1] SEAL-O-RING  
43. 4J-0524 [3] SEAL-O-RING  
44. 4J-5267 [1] SEAL-O-RING  
45. 5P-1076 [2] WASHER-HARD (13.5X30X4-MM THK)  
46. 1S-1015 C [1] CLIP (LOOP)  
47. 6D-4246 [3] CLIP (LOOP)  
48. 6V-9746 [2] SEAL-O-RING  
49. 6V-9828 [1] CAP (ORFS)  
50. 7X-2549 M [2] BOLT (M12X1.75X100-MM)  
51. 7X-7729 [4] WASHER (11X25X3-MM THK)  
52. 8C-3206 [2] FLANGE-HALF  
53. 8M-2770 [2] CLIP (LOOP)  
54. 8T-4121 C [17] WASHER-HARD (11X21X2.5-MM THK)  
55. 8T-4136 M [2] BOLT (M10X1.5X25-MM)  
56. 8T-4137 M [4] BOLT (M10X1.5X20-MM)  
57. 8T-4183 M [4] BOLT (M12X1.75X40-MM)  
58. 8T-4184 M [2] BOLT (M12X1.75X45-MM)  
59. 8T-4195 M [4] BOLT (M10X1.5X30-MM)  
60. 8T-4196 M [4] BOLT (M10X1.5X35-MM)  
61. 8T-4223 [8] WASHER-HARD (13.5X25.5X3-MM THK)  
62. 8T-4956 M [2] BOLT (M12X1.75X35-MM)  
63. 8T-6466 M [2] BOLT (M10X1.5X60-MM)  
64. 164-5567 [1] COUPLER AS-QUICK DISCONNECT (MALE)  
  6V-3965 [1] FITTING (QUICK DISCONNECT)  
  214-7568 [1] SEAL-O-RING  
65. 164-5624 [1] ELBOW AS  
  9X-2085 [1] ELBOW  
  3J-1907 [1] SEAL-O-RING  
  6V-8398 [1] SEAL-O-RING  
66. 8T-4186 CM [1] BOLT (M10X1.5X40-MM)  
67. 272-1777 C [1] WASHER-HARD (11X18.5X15-MM THK)  
  C   CHANGE FROM PREVIOUS TYPE
  I   REFER TO HYDRAULIC INFORMATION SYSTEM
  M   METRIC PART
  Y   SEPARATE ILLUSTRATION
 
#SEBP57910889
 

352-5305: LINES GP-PILOT

352-5305 LINES GP-PILOT
S/N Z4D289-UP
PART OF 353-4030 HYDRAULIC AR
i05859668 SEBP5791
  For full view, you need register

Parts for your 993K WHEEL LOADER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 6V-0852 [1] CAP-DUST  
2. 116-9332 I [1] HOSE AS  
3. 148-8420 [1] TEE AS  
  3K-0360 [1] SEAL-O-RING  
  6V-8398 [1] SEAL-O-RING  
  8T-6338 [1] TEE-O-RING PORT  
4. 165-7014 [1] TEE AS  
  3J-1907 [1] SEAL-O-RING  
  4J-5477 [1] SEAL-O-RING  
  8C-3309 [1] TEE  
5. 171-1470 [1] ELBOW  
6. 200-6345 [2] SADDLE-MOUNTING (DUAL SWIVEL)  
7. 277-3097 [4] MOUNT  
8. 300-6554 [1] MANIFOLD  
9. 416-8307 CY [1] FILTER GP-OIL (HYDRAULIC, TRANSMISSION)(HYDRAULIC, TRANSMISSION)  
10. 361-0984 [1] BRACKET AS  
11. 361-0986 [1] BRACKET  
12. 361-0987 I [1] HOSE AS  
13. 361-0989 I [1] HOSE AS  
14. 361-0991 I [1] HOSE AS  
15. 361-0992 I [1] HOSE AS  
16. 361-0993 I [1] HOSE AS  
17. 361-0994 I [1] HOSE AS  
18. 361-0995 Y [1] VALVE & MTG GP-PILOT (ACCUMULATOR)  
19. 361-0998 [1] TUBE AS  
20. 361-0999 I [1] HOSE AS  
21. 361-1000 I [1] HOSE AS  
22. 361-7279 I [1] HOSE AS  
23. 361-9725 I [1] HOSE AS  
24. 362-0331 [1] TUBE AS  
25. 067-3045 [4] CLIP (LOOP)  
26. 085-8091 M [4] BOLT (M10X1.5X55-MM)  
28. 148-8340 [1] CONNECTOR AS  
  3K-0360 [1] SEAL-O-RING  
  6V-8398 [1] SEAL-O-RING  
  6V-8639 [1] CONNECTOR  
29. 148-8364 [1] ELBOW AS  
  3K-0360 [1] SEAL-O-RING  
  6V-8398 [1] SEAL-O-RING  
  6V-8625 [1] ELBOW  
30. 148-8365 [1] ELBOW AS  
  3J-1907 [1] SEAL-O-RING  
  6V-8398 [1] SEAL-O-RING  
  8T-6876 [1] ELBOW  
31. 148-8390 [1] ELBOW AS  
  2M-9780 [1] SEAL-O-RING  
  6V-8626 [1] ELBOW  
  7J-9108 [1] SEAL-O-RING  
32. 148-8391 [2] ELBOW AS  
    (EACH INCLUDES)
  2S-4078 [1] SEAL-O-RING  
  5K-9090 [1] SEAL-O-RING  
  8T-8987 [1] ELBOW  
33. 148-8444 [1] TEE AS-SWIVEL  
  6V-8398 [2] SEAL-O-RING  
  6V-9837 [1] TEE-SWIVEL  
34. 148-8449 [1] TEE AS-SWIVEL  
  6V-9746 [2] SEAL-O-RING  
  6V-9839 [1] TEE-SWIVEL  
35. 153-6236 [1] REDUCER AS  
  6V-8946 [1] REDUCER  
  6V-9746 [1] SEAL-O-RING  
36. 7X-0618 [8] WASHER-HARD (13.5X40X5-MM THK)  
37. 9X-6772 [1] STRAP-CABLE  
38. 1P-4579 [2] FLANGE-HALF  
39. 204-2281 [4] STRAP-CABLE  
40. 250-1471 [1] TEE AS  
  3J-1907 [1] SEAL-O-RING  
  6V-8398 [1] SEAL-O-RING  
  7J-9108 [1] SEAL-O-RING  
  250-1470 [1] TEE  
41. 4D-9517 [1] CLIP (SLOT)  
42. 4J-0520 [1] SEAL-O-RING  
43. 4J-0524 [3] SEAL-O-RING  
44. 4J-5267 [1] SEAL-O-RING  
45. 5P-1076 [2] WASHER-HARD (13.5X30X4-MM THK)  
46. 1S-1015 [1] CLIP (LOOP)  
47. 6D-4246 [3] CLIP (LOOP)  
48. 6V-9746 [2] SEAL-O-RING  
49. 6V-9828 [1] CAP (ORFS)  
50. 7X-2549 M [2] BOLT (M12X1.75X100-MM)  
51. 7X-7729 [4] WASHER (11X25X3-MM THK)  
52. 8C-3206 [2] FLANGE-HALF  
53. 8M-2770 [2] CLIP (LOOP)  
54. 8T-4121 [17] WASHER-HARD (11X21X2.5-MM THK)  
55. 8T-4136 M [2] BOLT (M10X1.5X25-MM)  
56. 8T-4137 M [4] BOLT (M10X1.5X20-MM)  
57. 8T-4183 M [4] BOLT (M12X1.75X40-MM)  
58. 8T-4184 M [2] BOLT (M12X1.75X45-MM)  
59. 8T-4195 M [4] BOLT (M10X1.5X30-MM)  
60. 8T-4196 M [4] BOLT (M10X1.5X35-MM)  
61. 8T-4223 [8] WASHER-HARD (13.5X25.5X3-MM THK)  
62. 8T-4956 M [2] BOLT (M12X1.75X35-MM)  
63. 8T-6466 M [2] BOLT (M10X1.5X60-MM)  
64. 164-5567 [1] COUPLER AS-QUICK DISCONNECT (MALE)  
  6V-3965 [1] FITTING (QUICK DISCONNECT)  
  214-7568 [1] SEAL-O-RING  
65. 164-5624 [1] ELBOW AS  
  9X-2085 [1] ELBOW  
  3J-1907 [1] SEAL-O-RING  
  6V-8398 [1] SEAL-O-RING  
66. 8T-4186 M [1] BOLT (M10X1.5X40-MM)  
67. 091-9035 [1] SPACER (11X25X20-MM THK)  
  C   CHANGE FROM PREVIOUS TYPE
  I   REFER TO HYDRAULIC INFORMATION SYSTEM
  M   METRIC PART
  Y   SEPARATE ILLUSTRATION

Information:

Caterpillar Parts SIS Catalog 993K :

Truck sale:

 
Caterpillar 993K, Construction
- bucket
WESTRAC
Western Australia, Australia
1,800,000 
Caterpillar 993K, Construction
- Wheel Loaders
BUTLER MACHINERY COMPANY
1,200,000 
Caterpillar 993K, Construction
- Wheel Loaders
BUTLER MACHINERY COMPANY
1,250,000 
Caterpillar 993K, Construction
- Wheel Loaders
BUTLER MACHINERY COMPANY
1,750,000 
Caterpillar 993K, Construction
- Wheel Loaders
BUTLER MACHINERY COMPANY
Back to top
The names Cat, Caterpillar, John Deere, Komatsu, Volvo, Hitachi, Doosan, JCB, Hyundai or any other original equipment manufacturers are registered trademarks of the respective original equipment manufacturers. All names, descriptions, numbers and symbols are used for reference purposes only.
AVSpare.com is in no way associated with any of the manufacturers we have listed. All manufacturer's names and descriptions are for reference only. Cat® and Caterpillar® are registered trademarks of Caterpillar, Inc.